Page 5500-S-6 Series "NP" AIRFLOe Burners

Maintenance and Component Identification/Spare Parts

To order replacement parts: Item No. [Burner Body NP-I | NP-Il | NP-III
1. See burner nameplate and indicate burner type. 6" Straight 18061 20700 | 20899
2. Sketch burner arrangement (as viewed from casting side). 12" 18070 | 20699 [ 20900
3. Specify replacement items required from sketch. 18" 21840 2184721848
4. Specify quantity of each and assembly numbers from 1 24" 21841| 21851 21852
tables below and at right: 12" Back Inlet 18062 | 20548 | 20901
36" Back Inlet 2008 | 20010 22011
12 x 6 Tee 18071( 20547 [ 21332
2 |6 x 6 Elbow 18060 | 20549 | 21324
Quantity Required for Indicated Section
item ] w " ] " A" G" v A" " " Asby. Part Description
No.| 6 12" | 18" | 24" |12"x 6"[ 6" x 6"[ 12" | 36 No.
Str. | Str. | Str. | Str. Tee Elbow | B.l. | B.L
3 2 4 6 8 2 2 4 4 | 42430 |[Mixing Plate
4 2 1 4 | 43062 [Mixing Plate: Inside Corner
5 1 44263 |Mixing Plate: Wedge
6 2 4 6 8 2 2 4 4 | 18049 [Back Up Bar
7 2 4 6 8 4 4 4 8 | 30001 |Gasket/Support Bracket (Metal)
8 2 4 6 8 2 4 4 | 18051|Gasket (Body)
9 4 8 18052 |Gasket (Inside)
10 4 8 12 16 12 8 8 24 | 40487 |#10-24 x 1-3/8" Round Head Mach. Screw "Sems"
11| 12 | 24 | 36 | 48 29 22 24 | 48 | 40484 |#10-24 x 1/2" Round Head Mach. Screw "Sems"
12| 14 | 28 | 42 | 56 37 28 28 | 64 |40014 |#10-24 Hex Nut
13| 2 2 2 2 4 2 2 4 | 40297 [3/8"-16 z 1-1/2" Hex Head Cap Screw
14| 2 2 2 2 4 2 2 4 | 40028 [3/8"-16 Hex Nut
15 2 18048 |Gasket (Outside)
16| 2 4 6 8 4 2 4 8 | 40617 |10-24 x 3/8" Hex Head Mach. Screw
17| 2 4 6 8 4 2 4 8 | 40616 |Washer
18 4 2 8 18050 |Back Up Bar (Inside)

®
M A o " Maxon practices a policy of continuous product improvement. It reserves the right to alter specifications without prior notice.

CORPORATION
MUNCIE, INDIANA, USA INDUSTRIAL COMBUSTION EQUIPMENT AND VALVES



Series "RG" AIRFLOeBurners Page 5500-S-7

Maintenance and Component Identification/Spare Parts

To order replacement parts: ltem No.| Burner Body | RG-IV
1. See burner nameplate and indicate burner type. 6" Straight 18061
2. Sketch burner arrangement (as viewed from casting side). 12" 18070
3. Specify replacement items required from sketch. 18" 21840
4. Specify quantity of each and assembly numbers from tables below 1 24" 21841
and at right: 12" Back Inlet 18062
36" Back Inlet 22008
12 x 6 Tee 18071
2 |6 x6Elbow 18060
Quantity Required for Indicated Section
ltem m M w " "y AR v A" m w Asby. Part Description
No.| 6" | 12" ] 18" | 24" [12"x 6"[6" x 6" 12" | 36" | No.
Str. | Str. | Str. | Str. Tee |Elbow| B.l. | B.l

2 4 6 8 2 2 4 4 | 23731 [Mixing Plate

3

4 2 1 4 | 23734 |[Mixing Plate: Inside Corner

5 1 18068 |Mixing Plate: Wedge

6 2 4 6 8 2 2 4 4 | 18049 [Back Up Bar

7 2 4 6 8 4 4 4 8 | 30090 |Gasket/Support Bracket (Metal)

8 2 4 6 8 2 4 4 18051 |Gasket (Body)

9 4 8 | 18052 |Gasket (Inside)

10 4 8 12 16 12 8 8 24 | 40487 |#10-24 x 1-3/8" Round Head Mach. Screw "Sems"
1 16 32 | 48 64 39 30 32 64 | 40484 |#10-24 x 1/2" Round Head Mach. Screw "Sems"
12 18 36 54 72 47 36 36 80 | 40014 [#10-24 Hex Nut

13 2 2 2 2 4 2 2 4 | 40297 [3/8"-16 x 1-1/2" Hex Head Cap Screw

14 2 2 2 2 4 2 2 4 | 40028 [3/8"x16 Hex Nut

15 2 18048 |Gasket (Outside)

16 2 4 6 8 4 2 4 8 | 40617 |10-24 x 3/8" Hex Head Mach. Screw

17 2 4 6 8 4 2 4 8 | 40616 |Washer

18 4 2 8 18050 |Back Up Bar (Inside)

19 2 1 4 18066 |Deflector Plate

®
5/96 Maxon practices a policy of continuous product improvement. It reserves the right to alter specifications without prior notice. M A o "

CORPORATION
INDUSTRIAL COMBUSTION EQUIPMENT AND VALVES MUNCIE, INDIANA, USA



